Download  Print this page

Exploded View Parts List - Kärcher DG-232437 Operator's Manual

Hide thumbs
   

Advertisement

ITEM PART NO.
1
Engine, See Specifications Page
2
Pump, See Specifications Page

Unloader, See Specifications Page
4
9.804-025.0
8.707-256.0
5
9.802-146.0
6
9.802-171.0
9.802-171.0
7
9.802-142.0
8
8.707-182.0
9
9.802-142.0
8.706-958.0
10
9.802-190.0
FPT(9HP, 11HP, 1HP Honda)
11
9.80-126.0
12
9.802-210.0
1
9.802-711.0
9.802-722.0
9.802-707.0
14
9.802-216.0
9.802-216.0
8.707-057.0
9.802-251.0
15
9.800-72.0
16
9.802-160.0
17
Hose, High Pressure, See Specifications Page
18
9.802-22.0
8.711-48.0
19
9.802-220.0
9.802-219.0
16

ExPLODED vIEW PARTS LIST

DESCRIPTION
Pump Protector, 1/4" 145°
(100, 101)
Pump Protector, 1/2" PTP
(102, 104, 10)
Swivel, 1/2" MP x /4" GHF
(100, 101, 102, 104, 10)
Nipple, /8" x /8" NPT ST Fem
(101)
Nipple, /8" x /8" MPT Male
(100, 102, 10, 104)
Hose, 1/4" Push-on (E-Z-Start,
9 HP, 11 HP, 1 HP Honda)
s Coupler, Twist Connect,
M22-F x /8" FNPT (226
and 226)
Hose, Barb, 1/4" Barb x 1/8" MP,
90° (E-Z Start)
(11 HP, 1 HP Honda)
Hose Barb, 1/4' Barb x 1/4" Pipe
(9 HP)
Valve, E-Z Start /8" MPT x 1/8"
Base, CW Direct, Black
Clamp, Hose, (E-Z Start, 9 HP,
11 HP , 1 HP Honda)
(5.5HP, 6HP)
Bolt, 5/16-24" x 1" NF, HH
Bolt, /8" x 1-1/4" NC, HH (9 HP,
11 HP, 1 HP)
Bolt, 5/16"-24 x /4"
Injector, Detergent, Assembly
All Models Except (110)
Injector, Chemical, Non-Adjust 1
Strainer, Plastic, 1/4" Hose Barb 1
Tube, 1/4" x 1/2" Clear Vinyl
Label, Instructions
Strainer, Plastic, 1/4" Hose Barb 1
Spray Gun, SK2, /8" Inlet, Lance
W/M22CPLR
Spray Gun, AP 1000
Wand, 18" M22 x 1/4" QC
Wand Assy, Side Grip
w/1/4" Coupler
9.800-082.0 • Rev. 01/08
ITEM PART NO.
qTy
20
Nozzle Size, See Page 19 For Proper Size
4-1280000
4-1280015
4-1280025
4-1280040
1
4-1280500
4-1280515
1
4-1280525
4-1280540
4-12804000
1
4-12804015
4-12804025
1
4-12804040
4-16540
1
21
9.80-097.0
14 in
22
9.800-006.0
2
9.802-71.0
1
9.802-727.0
1
24
9.802-807.0
2
25
9.802-779.0
1
26
9.802-728.0
27
9.80-114.0
1
28
9.802-77.0
1
29
9.802-802.0
0
9.802-064.0
4
2
1
9.802-778.0
4
2
9.80-119.0
4

9.80-126.0
4
4
9.80-098.0
5
9.802-706.0
1
6
9.80-119.0
7
9.802-066.0
6 ft.
8
9.802-817.0
1
9
9.802-729.0
40
9.802-804.0
41
9.802-804.0
42
9.802-776.0
1
1
4
9.80-12.0
1
44
9.802-10.0
45
9.802-270.0
1
46
9.802-782.0
47
9.800-008.0
48
9.802-810.0
DESCRIPTION
Nozzle, .0 0° Red
Nozzle, .0 15° Yellow
Nozzle, .0 25° Green
Nozzle, .0 40° White
Nozzle, .5 0° Red
Nozzle, .5 15° Yellow
Nozzle, .5 25° Green
Nozzle, .5 40° White
Nozzle, 4.0 0° Red
Nozzle, 4.0 15° Yellow
Nozzle, 4.0 25° Green
Nozzle, 4.0 40° White
Nozzle, Compl, QCEM-6540,
Brass (All Models)
Axle, 5/8" x 20.125" Long
Label, HOT
Bolt, 5/16" x 1-1/2", NC HH
(5 HP, 5.5 HP, 6.5 HP)
Bolt, /8" x 1-/4" Tap
(9 HP, 11 HP, 1 HP)
Washer, /8" SAE, Flat
Nut, /8" ESNA, NC
Bolt, /8" x 2" NC, HH
Retainer Bracket, Handle, Black 2
Nut, 1/4" ESNA, NC
Washer, 1/4" Flat
Grommet, Rubber, Nozzle
Holder,
Nut, 5/16" Flange, Whiz Loc
Handle, Grab, Chrome
Plate, Warning, Black
Hanger, Hose/Wand
Bolt, 1/4"-20 x 1-/4", Carriage,
Zinc
Handle, Lower Grab, Chrome
Pad, Soft Rubber
Washer, /8" x 1" Steel
Bolt, /8" x 2-1/4" HH, Grd. 5
Bolt, Carriage, 5/16" x 1-/4"
Washer, 5/16" Flat
Nut, 5/16" ESNA, NC
Handle, Bumper, Chrome
Bushing, 5/8" Snap
Wheel & Tire Assy, 4" Steel Rim
w/Tube
Collar, 5/8" Bore Shaft
Label, Cool Engine
Before Filling
Washer, 5/8" Flat
qTy
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
4
4
6
6
4
6
6
5
2
1
1
1
6
1
2
2
2
4
4
4
1
2
2
2
1
2

Advertisement

Table of Contents

This manual is also suitable for:

Dg-353237Dg-252737Dg-383537Dg-232336Dg-303037

Comments to this Manuals

Symbols: 0
Latest comments: